

13. Results of the measurement:

Sr. No.	Parameter	Measured Value
01	Average Metering Chamber Surface Temperature	40 °C
02	Average Metering Chamber Air Temperature	40 °C
03	Average Metering Chamber Air Velocity	0.2 m/s
04	Average Climate Chamber Surface Temperature	15 °C
05	Average Climate Chamber Air Temperature	15 °C
06	Average Climate Chamber Air Velocity	0.2 m/s
07	Mean Temperature across the specimen	27.5 °C
08	Temperature difference across the specimen	25 °C
09	Overall Thermal Transmittance (U – Value)	0.252 W/m ² k
10	Overall Thermal Resistance (R – Value)	3.96 m ² k/W

14. Certificate of Accuracy:

This is to certify that the test results herein presented are, to the best of my knowledge, true and accurate representations of the samples submitted.



Jayamin Patel
 Lab. Technician




Yashkumar Shukla
 Technical Director

Disclaimer:

1. The CEPT Research and Development Foundation, CEPT University is not responsible for any kind of alterations in the physical property of the sample and the customer is solely responsible for it and its consequences.
2. Result relates to the sample tested only. Sample will be destroyed after 7 days of issue of the report unless specified by the customer.
3. Any complains about this report should be communicated in writing within 7 days of issue of the report.
4. The test report shall not be reproduced fully or partially or in parts and cannot be used as an evidence in a court of law and shall be used in advert singeing media without written approval of Director, CEPT Research and Development Foundation, CEPT University.